Spare Part No.

AlW12312

Easy Damage

Part Picture

AlW12312-SP-1 QDO00000155 |Housing No
AIW12312-SP-2 QDO00000156  |O-ring No
AIW12312-SP-3 QDO00000157 |Reversal Regulator No
AIW12312-SP-4 QDO00000158 |Flow Regulator No
AlW12312-SP-5 QDO00000159  |O-ring No
AIW12312-SP-6 QDO00000160 |Regulator Spring No
AIW12312-SP-7 QD00000161  |Bushing No
AlW12312-SP-8 QDO00000162  |Pin No
AlW12312-SP-9 QDO00000163 |Steel Ball No
AIW12312-SP-10 |QD00000164 |Spring No
AIW12312-SP-11  |QD00000165 |Air Inlet Connector No
AIW12312-SP-12 |QD00000166 |Straight Pin No
AIW12312-SP-13  |QD00000167  |Trigger No
AIW12312-SP-14 |QD00000168 |[M5*6 Bolt No
AIW12312-SP-15 |QD00000169 |[M8*6 Bolt No
AIW12312-SP-16 |QD00000170 |Steel Disc Cover No
AIW12312-SP-17 |QD00000171 [ST3.2*6 Bolt No
AIW12312-SP-18 |QD00000172 |Oily Bushing No
AIW12312-SP-19-25QD00000173 [Hammer Cage Assy |No
AIW12312-SP-26 |QD00000174 |Bearing No
AIW12312-SP-27 |QD00000175 |[Front Cylinder Head |No
AIW12312-SP-28 |QDO00000176 |Straight Pin No
AIW12312-SP-29 |QDO00000177 |Blade No
AIW12312-SP-30 |QD00000178 |Rotor No
AIW12312-SP-31 |QD00000179 |Cylinder No




AIW12312-SP-32 |QD00000180 |Straight Pin No
AIW12312-SP-33 |QD00000181 |Back Cylinder Head |No
AIW12312-SP-34 |QD00000182 |Sealing Gasket No
AIW12312-SP-35 |QD00000183 |[Seal Cover No
AIW12312-SP-36 |QD00000184 |Spring Gasket No
AIW12312-SP-37 |QD00000185 |M5*16 Bolt No
AIW12312-SP-38 |QD00000186 |Pin No
AIW12312-SP-39 |QD00000187 |Spring No
AIW12312-SP-40 |QD00000188 |M5*6 Bolt No
AIW12312-SP-41 |QD00000189 |Front Jacket No
AIW12312-SP-42 |QD00000190 |Back Jacket No
AIW12312-SP-43 |QD00000191 |Handle Jacket No
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